IPART

Independent Pricing and Regulatory Tribunal

Network Operator and Retall

Supplier License Application Form:
Water Industry Competition Act 2006 (NSW)

Application Form
June 2013

Northern Water Solutions
Cobaki Estate

PUBLIC VERSION




Inquiries regarding this document should be directed to a staff member:

Gary Drysdale (02) 9290 8477
Narelle Berry (02) 9113 7722
Kaye Power (02) 9113 7753

Independent Pricing and Regulatory Tribunal of New South Wales
PO Box K35, Haymarket Post Shop NSW 1240
Level 15, 2-24 Rawson Place, Sydney NSW 2000

T (02) 9290 8400  F (02) 9290 2061

www.ipart.nsw.gov.au

ii | IPART Network Operator and Retail Supplier License Application Form


http://www.ipart.nsw.gov.au/
[...]
case of an emergency. When each MBR inlet tank signals that it needs, more waste water the inlet valve to the screening
unit which is mounted on the inlet side of the screening unit inlet tank will open. The waste water then undergoes primary
treatment in the screening unit with a 1 mm perforated plate inlet screen to ensure removal of gross solids, hair, grit and
other pollutants to protect the downstream treatment process and submerged membranes.

The screening unit automatically dewaters and stores the solids collected from the screen in a bagging unit. When
each bag is full it will be removed from the site by a licensed solid waste contractor and taken to the nearest accepting
licensed landfill facility.

Network Operator and Retail Supplier Licence Application Form IPART | 43



The MBR WWTP General Operation:

The Primary treated wastewater from the inlet screen is discharged into the inlet tank.

The inlet tank provides buffer storage capacity to ensure the flow of wastewater into the downstream treatment process is
controlled.

If the inlet tank is full during peak periods, the flow of wastewater from the pressure sewer network will be stored in the
redundancy tanks and the redundancy built into the pressure network until the screening unit inlet tanks are ready to
receive more waste water.

Primary treated wastewater from the inlet tank is pumped into the anaerobic tank in a controlled manner. The anaerobic
tank is used to pre-condition wastewater and microorganisms for the downstream biological processes.

Wastewater from the anaerobic tank is pumped into the anoxic tank where it is mixed with nitrified water from the
aeration tank to create conditions suitable for denitrification to occur. Excess liquid from the anoxic tank flows back to
the anaerobic tank via an overflow weir. Acetic acid will be supplied to the anoxic tank as an additional carbon source
for denitrification.

Wastewater from the anoxic tank is pumped into the aeration tank where microorganisms break down BOD and nitrify
ammonia. Excess liquid from the aeration tank flows back to the anoxic tank via an overflow weir.

Dissolved Oxygen (DO) in the aeration tank is maintained to an adjustable set point of 2 mg/L via continuous online
monitoring of DO and a variable speed drive blower unit that supplies the submerged fine bubble diffuser grid at the base of
the Aeration tank.

The system operates with a high biomass concentration of around 8000-13000 mg/L Mixed Liquor Suspended Solids
(MLSS). The MLSS concentration in the aeration tank can be maintained during low demand periods with supplementary
carbon dosing into the anoxic tank if required.

The Waste Activated Sludge (WAS) is pumped from the MBR tank when MLSS increases above approximately 13,000
mg/L and will be stored in two 30 kL Sludge Tanks until it is removed from the site by a licensed liquid waste transport
contractor to the nearest accepting licensed facility.

Wastewater from the aeration tank is pumped into the submerged membrane tank. Excess liquid from the membrane tank
flows back to the aeration tank via an overflow weir.

The MBR tank includes 3 double tier modules of submerged membranes which provide a peak flow of 330 kL/day.

The MBR permeate is drawn through the submerged membranes under an outside—inside arrangement from a dry mounted
vacuum suction pump located adjacent to the membrane tank. The membranes are cleaned by air scour headers by coarse
bubble diffusers located at the base of the membrane module.

The permeate generated by the MBR system is continuously being monitored for turbidity, pH, TDS, Nitrogen,
Phosphorous levels, the trans-membrane pressure (TMP) and flow to ensure the system is operating effectively.
Membrane cleaning regimes are implemented on a routine basis as per manufacturer recommendations, and/or when
TMP reaches a set point.

The MBR permeate passes through a pre-validated inline ultraviolet disinfection unit to provide an additional disinfection
barrier in the treatment train. The UV unit will achieve a 3-log reduction in bacteria and protozoa.

The UV system is continuously monitored for UV intensity, UV transmission, flow and lamp run hours to ensure the
system is operating effectively.

44 | IPART Network Operator and Retail Supplier Licence Application Form




Typical effluent quality from the MBR is outlined below

BOD/SS <10mg/L
pH 6-8.5
Turbidity <INTU
TN <10mg/L
TP <0.3mg/L
TDS 700-850mg

Stage B - The Advanced Water Treatment Plant

The two 1.2ML/day Ultra Filtration (UF) Skids that make up the Advanced Water Treatment Plant (AWTP)
will further process the MBR Class A permeate to produce Class A+ recycled water suitable for domestic
reuse as to the Australian Recycled Water Guidelines will be installed inside the WWTP building during
Stage B of the WWTP staged construction. It will be commissioned and operational by the time the first 500
lots have been connected to the scheme.

Note: Prior to the first 500 lots being connected to the scheme the recycled water network will be substituted
with drinking water.

The feed water for the AWTP will be taken from the MBR permeate 2ML storage tank located adjacent the
WWTP building on the WWTP site. The surplus permeate water will accumulate in the 2ML permeate
storage tank and will be managed by land irrigation in Stage A or offsite discharge to the TSC existing
sewerage network. Once the AWTP becomes operational in Stage B the volume of surplus permeate water
will reduce due to it being used as the feed water to the AWTP to produce the supply of Class A+ recycled
water to households and other end users.

Preliminary information on recycled water uses, log reduction targets, the proposed treatment train and
critical control points are outlined below.

The Class A+ Recycled Water Quality, Uses and Log Reduction Targets

Recycled Water Quality for Domestic Re-Use Class A+

BOD/SS <5mg/L

pH 6.5-8.5
Turbidity <l NTU
TN <7mg/L

TP <25mg/L
DS 500mg/L
Virus 6 log removal
Protozoa 7 log removal

Network Operator and Retail Supplier Licence Application Form IPART | 45




The Class A+ Recycled Water supplied to individual customers will be used for the following uses:

Toilet flushing;

Laundry washing machine cold water service, hard plumbed;

Outdoor cleaning including bin washing, car washing and general hosing down of foot paths and
driveways; and

Irrigation of private lot gardens and lawns;

Water features throughout the development;

Open space irrigation for sports fields, parks and road verges;

Industrial uses Cooling Towers, Urinals, Concrete production;

Nurseries, Golf courses and food crops;

The AWTP is designed to produce high quality Class A+ recycled water that complies with the highest
bacteria, virus and protozoa log reduction targets for dual reticulation from the Australian Guidelines for
Water Recycling: Managing Health and Environmental Risks (Phase 1) (NRMMC; EPHC; AHMC, 2006).

An overview of the log reduction targets and log reduction credits being claimed for the processes in the
AWTP are outlined below.

Pathogen Log Reduction Target and Credits Being Claimed for the AWTP

Bacteria 5.3 0 4 3 4 11
Virus 6.5 0 4 0 4 8
Protozoa 5.1 0 4 3 0 7

1 From Table 3.7 in Australian Guidelines for Water Recycling: Managing Health and Environmental
Risks (Phase 1) with recycled water used for dual reticulation.

AWTP Processes Description

Pre-validated/accredited Ultrafiltration membrane skids; Ultraviolet
disinfection unit; and
Chlorine contact tank.

An overview of the AWTP process is provided in the PFD in Appendix 4.2.1(a). All equipment selected
for the AWTP must have USEPA pre-validation for the UF skids and UV units.

Network Operator and Retail Supplier Licence Application Form IPART | 47




The salinity control in the recycled water system will be provided by using a side stream of drinking
water which will be used to maintain recycled water TDS less than 600 mg/L.

A description of each of the AWTP unit processes and preliminary Critical Control Points are outlined
below.

Ultrafiltrati on The Ultrafiltration Membrane units (2 x 1.2MLD) will be installed into the WWTP building and will draw
Membrane s water from the 2ML Permeate Storage Tank when the water level in the

Recycled water storage tank drops below the set point (70%).
The proposed UF units are of a skid mounted type to be supplied and commissioned by the selected
equipment supplier and will be supplied with INGE brand membranes or equal.

The skids are a complete factory tested package type units and contain the membrane
Modules, pumps, controls and mechanical equipment to operate the units.
The installation of the units in the WWTP building will be by NWS.

The membranes have been pre-validated based on USEPA guidelines (USEPA, 2005) to achieve >5 Log
virus removal, however 4 log is being claimed for the process.

The preliminary Critical Control Points (CCP) and Critical Limits (CL) for the UF system from the
manufacturers pre-validation information are:

Max permeate flow per skid 15.8 L/s (for downstream UV and CCT processes); Transmembrane Pressure <
201.5 KPA,

Average normalised flux of <100 L/m2/hr;

Direct Integrity Test pressure decay <1 KPA/minute at 1 bar hold pressure;

Permeate turbidity <0.15 NTU (95%ile) and < 0.5 NTU shut down.

All CCPs will be continuously monitored with alarms and automatic shutdown if the critical limits are
reached and be mirrored to WWTP SCADA System CCPs and CLs are subject to refinement during detailed
design and commissioning stage.

Ultraviolet Recycled Water from the UF is directed straight into an inline UV disinfection unit.

Disinfectin The UV unit will be USEPA accredited (USEPA, 2006) unit with a pre-validated dose to achieve 3 log
reduction in bacteria and protozoa at 60% UVT.

The preliminary Critical Control Point and Critical Limits for the UV from the manufacturers pre-validation
information are:

Max flow of <15 L/s per unit as measured on the UF permeate line;
Max pressure < TBC with manufacturer;

UVT of incoming water >60%;

UV Intensity inside the UV reactor > TBC with manufacturer;
Lamp run life;

Lamp faults.
The CCPs will be continuously monitored with alarms and automatic shutdown if the critical limits are
reached. CCPs and CLs are subject to refinement during the detailed design and commissioning phase.

46 | IPART Network Operator and Retail Supplier Licence Application Form



Chlorine

Water from the inline UV disinfection units is discharged into the chlorine contact tank

Contact (CCT).
Tank The CCT has been designed to achieve the CT values to achieve a 4-log reduction in viruses as outlined in
using the design process documented in the USEPA Disinfection Profiling and Benchmarking Technical
Guidance Manual (USEPA, 2003).
The CCT will include:
60 minutes' total hydraulic detention time with liquid volume of >52 kL in each tank;
A Baffled reactor to maximize mixing and plug flow.
Target CT value of 16, based on a pH of 8 and a temperature of 100C.
Sodium hypochlorite dosing using variable speed dosing pumps;
Continuous online monitoring of pH and free chlorine with dosingfacilities.
The preliminary Critical Control Points and Critical Limits for the CCT are:
pH 6.5 to 8;
Free chlorine at the CCT outlet >0.6 mg/L;
Maximum flow of 15 L/s as measured on the UF Recycled Water Flow ling;
Water level monitoring to ensure detention time control;
The CCPs will be continuously monitored with alarms and automatic shutdown if the critical limits are
reached. CCPs and CLs are subject to refinement during detailed design and commissioning phase.
Residual The treated recycled water from the CCT with a minimum free chlorine residual of 0.6 mg/L is pumped
Chlorination into the 2 x 2 ML recycled water storage tanks.

Chlorine residual in the recycled water storage tanks will be maintained using a recirculation system with
continuous chlorine monitoring and dosing at the discharge of the Recycled Water Variable Speed Pump
sets.

Sufficient free chlorine residual will be maintained in the recycled water to ensure the minimum free
residual chlorine is achieved at the furthest points in the reticulation networks. Seasonal chlorine dosing
rates will be determined during operation to achieve the minimum residuals required throughout the
network. The recycled water storage tank is a sealed tank to prevent vermin and mosquito access. All
required tank openings, like overflows, will be screened with mosquito proof mesh.

The preliminary Critical Control Points and Critical Limits for the recycled water storage is:
Free chlorine on supply >0.6 mg/L (or higher set point to maintain residuals throughout the network);
Weekly visual inspection for evidence of tank damage or vermin access.

The free chlorine CCP will be continuously monitored with alarms and automatic shutdown if the critical
limits are reached. CCPs and CLs are subject to refinement during detailed design and the commissioning
phase.

48 | IPART Network Operator and Retail Supplier Licence Application Form




Waste Products generated by the processes at the WWTP Site

MBR Screenings

All influent to the MBR Modules receives primary treatment by a 1 mm perforated plate inlet screen to
remove hair, gross pollutants and other foreign matter in the inlet tank of the screening Unit. The screen
includes a rotating brush, dewatering auger and automatic bagging unit to avoid operator contact with
screenings. As each bag is filled with dewatered screening at approximately fortnightly intervals the
waste will be disposed of by a licensed waste transport contractor to an approved solid waste landfill
facility.

MBR Waste Sludge

The MBR WWTP is an activated sludge process that produces waste activated sludge at approximately
1.2% of the inflow rate.

The waste sludge will be stored in 2 x 30KL sealed sludge waste tanks until it is removed from the site by
a licensed liquid waste transport contractor and disposed of to the nearest approved municipal wastewater
treatment plant.

UF Filtration Back Wash

The Ultra Filtration (UF) membrane skids will backwash every day on a set timer or when the trans-
membrane back pressure exceeds the set point with Class A + recycled water. The back wash waste water
is discharged to the inlet of the MBR tank in Stage A for processing.

The chemical enhanced back wash (CEB) which consists of chlorine and caustic dosing being directly
injected into the back wash line on a set timer or when the membrane pressure exceeds the back pressure
on a regular basis. The waste water is then neutralized in a Neutralizing Backwash Tank and when
neutralized it is discharged to the inlet tank of the MBR train in Stage A for processing.

Note: No backwash from the AWTP process is discharged off site.

Network Operator and Retail Supplier Licence Application Form IPART | 49




The Recycled Water Supply

All recycled water from the AWTP is stored in the 2 x 2 ML recycled water storage tanks. The 4 ML of
recycled water storage provides more than 48 hours storage at ultimate peak day recycled water
demands.

During Stage A the 2ML recycled water tank will be filled with drinking water. Once the AWTP is
commissioned and signed off for commercial operation by IPART in stage B (After the first 500 lots)
the 2ML storage tank will be filled with Class A+ recycled water from the AWTP and drinking water
will only be used for top-up and emergency backup to the recycled water system.

The chlorine residual in the recycled water storage tank will be maintained with continuous on line
monitoring and providing top up dosing when required. Sufficient free chlorine residual will be
maintained in the recycled water network to ensure the minimum free residual chlorine is achieved at
the furthest point in the reticulation system at all times.

24/7 monitoring of the chlorine dosing rates will be carried out during operation to achieve the minimum
residuals required throughout the network.

The recycled water storage tanks will be operated based on the set points outlined below.